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Product Formulation 

 

1. Wood plastic composite (WPC) decking raw materials formulation 

The raw materials formulation of the wood plastic composite (WPC) decking boards is 35% 

of HDPE pellets, and 55% of wood fiber, and 10% of additives :  

   Paint 1-2%, lubrication agent (compound) 2-3%, Coupling agent 2-3%, calcium  

   carbonate 3-5%, antioxidants 0.3-0.5%，anti-UV（UV-531） 0.3-0.5% 

 

 

 

     

 

2. Wood plastic composite (WPC) decking production processing 

Firstly we have to dry the wood fiber in order to remove the moisture, then we will mix all 

the raw materials through the high mixing machine, after mixing totally the mixture will be 

extruded to make the wood plastic composite pellets, and then the wood plastic composite 

pellets will be extruded out again, but this time the difference is that there is a special mould 

at the end of the extrusion machine. The wood plastic composite pellets will be extruded 

through this mould to form the decking shape, then the decking board is produced. After the 

decking boards are extruded out from the production lines, we will do the surface finishing, 

and cutting into required length, finally will be packaged well with pallets. 
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YIXING HUALONG NEW MATERIAL LUMBER CO.,LTD. 

Limited Warranty: 

Hualong WPC decking comes with a 5-year limited warranty, which should be under 

proper usage that provides comprehensive coverage against splintering, splitting, rot 

or decay, and in termite damage. Our products have been tested by China’s 

government organization, which issued a formal test report for our products quality. 

We can provide this test report copy if it is needed. 

Exclusions: Items damaged due to acts of vandalism, misuse, or improper installation 

is not covered. Proof of purchase (dated register receipt) is required for warranty 

claims. We don’t reimburse for transportation or delivery costs, or compensate the 

individual or any outside party for assembling or disassembling the product. 

Attention: 

Although Wood Plastic Composite product has many good features in outdoor usage, 

while it has some shortages also. The most evident shortage is its IMPACT 

RESISTANCE is not very good, this is decided by inside structure of this material. 

Here is our recommendation: 

Please try to keep this material away from heavy impact or attack during usage. 

Please take care of it during transportation, installation and storage, avoid its falling 

from high place. 
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Statement 
1. This report is invalid without company’s special seal for testing on the assigned page. 

 
2. This report is invalid without an authorized person’s signature. 

 
3. This report is invalid if altered. 

 
4. Only the Client is authorized to permit copying or distribution of this report and then only in its 

entirety. Don’t copy this report in partial without any official approval in written by our company. 

This report is invalid without re-stamping the special seal for testing in copying report. 

 
5. This report is for the exclusive use of Intertek's Client and is provided pursuant to the 

agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the 

terms and conditions of the agreement. Intertek assumes no liability to any party, other than to 

the Client in accordance with the agreement, for any loss, expense or damage occasioned by the 

use of this report. Any use of the Intertek name or one of its marks for the sale or advertisement 

of the tested material, product or service must first be approved in writing by Intertek. The 

observations and test results in this report are relevant only to the sample(s) tested. This report 

by itself does not imply that the material, product, or service is or has ever been under an 

Intertek certification program. 

 
6. Except for the obligation, responsibility and liability (if any) for the appropriateness and 

professionality of afore-mentioned testing itself within the scope and amount of the testing fee 

received, Intertek does not and will not accept any other obligation or liability. 

 
7. If the Client has any questions about the test results, Intertek B&C should be informed within 

the storage period of the samples. The sample storage period ends 5 working days after the 

offical report issue date. Samples of certification program are retained for the period required by 

the certification rules. The samples storage period shall be calculated according to the issue date 

of the original report in the case of quoting results and modifying reports. 

 
8. Intertek B&C will service this report for the entire test record retention period. The test record 

retention period ends 6 years after this report original issue date. The test record retention 

period for certification program is 10 years. Test records and other pertinent project 

documentation will be retained for the entire test record retention period. 

9. The report was digital signed by Shang Hai, Intertek Group plc, please using Adobe Acrobat 

Reader to verify the authenticity. 

http://www.intertek.com/
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Original Issue Date: 2024-05-07 Intertek Report No. 240307027SHF-011 

Applicant: YIXING HUALONG NEW MATERIAL LUMBER CO., LTD  

Address: The south develop area of Xinjian town Yixing city Jiangsu China  

Attn: WEI ZANG  

Manufacturer: YIXING HUALONG NEW MATERIAL LUMBER CO., LTD  

Address: The south develop area of Xinjian town Yixing city Jiangsu China  

Test Type: Performance test, samples provided by the applicant.  

 
Product Information 

Product Name Model Specification 

WPC DECKING / 150*21 

Sample ID Sample Amount Sample Received Date 

S240307027SHF.001~007, 009~012 22 pcs 2024-03-01 

Sample Description 

150mm×21mm 

 
Test Methods And Standards 

 
Test Standard 

EN 15534-4:2014 Section 4.3, 4.4, 4.5.2, 4.5.3, 4.5.5, 4.5.7 

EN 15534-1:2014 Section 6.1, 6.4.2, 6.5, 6.6, 7.4.1, 7.5, 8.3.1, 8.3.2, 8.3.3, 9.3, 9.4, Annex A 

CEN/TS 15676:2007, EN 479:2018, ISO 16869:2008 

Specification 

Standard 
EN 15534-4:2014 

Test Conclusion 
The samples were tested according to the above standards, and the results are shown in the 

following page. 

Note: 

1.This report does not involve sampling. The report only reflects conformity of the tested items of the samples provided by the 

testing applicant. Representativeness and authenticity of the submitted samples are responsibilities of the testing applicant. 
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Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

 

 

Test Items Test Method Test Results 

 

 
Appearance 

EN 15534-4:2014 

Section 4.3 

EN 15534-1:2014 

Section 6.1 

 

 
Test specimens were no crack, no blister and other visible defects. 

Original Issue Date: 2024-05-07 
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Longitudinal 

Test surface Horizontal 

 
 

 
  

 
Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

 

 

Test Items Test Method Test Results Test requirements Verdict 

 
 

 
Slipperiness 

(Pendulum test) 

 
EN 15534-4:2014 

Section 4.4 

EN 15534-1:2014 

Section 6.4.2 

CEN/TS 15676:2007 

Surface condition: Dry  
 

 

Pendulum value≥36 

 
 

 
Pass 

Longitudinal direction: 

Mean: 41  

Min.: 39  

Horizontal direction: 

Mean: 59  

Min.: 55  

Note: 

1. Test surface and direction please refer to below picture. 
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Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

 

 

Test Items Test Method Test Results 

 

 
Linear mass 

EN 15534-4:2014 

Section 4.4 

EN 15534-1:2014 

Section 6.5 

Mean.: 3978.25 g/m 

Max.: 3982.34 g/m 

Min.: 3976.08 g/m 

Original Issue Date: 2024-05-07 
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Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

 

 

Test Items Test Method Test Results 

 
 
 

 
Dimensions 

 
 

 
EN 15534-4:2014 

Section 4.4 

EN 15534-1:2014 

Section 6.6 

Mean Thickness: 20.44 mm 

Mean Width: 148.59 mm 

Mean Length: 1003.37 mm 

Max. Deviation from straightness in 

flatwise: 
0.13 mm 

Max. Deviation from straightness in 

edgewise: 
0.09 mm 

Max. Cupping: 0.32 mm 
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Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

 

 

Test Items Test Method Test Results Test requirements Verdict 

 
 
 
 

 
Flexural properties 

 
 
 

 
EN 15534-4:2014 

Section 4.5.2 

EN 15534-1:2014 

Annex A 

Bending Strength:   
Flexural properties 

 
-F'max: 

Mean ≥ 3300 N 

Min. ≥ 3000 N 

 
-Deflection under a load 

of 500 N: 

Mean ≤ 2,0 mm 
Max. ≤ 2,5 mm 

 
 
 
 

 
Pass 

50.3 MPa  

Modulus of elasiticity:  

5039 MPa  

Maximum load:  

Mean: 4932 N 

Min.: 4737 N 

Deflection at 500N:  

Mean: 1.36 mm 

Max.: 1.56 mm 

 
Note: 

1. The test span was 420 mm offered by applicant. 
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Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

 

 

Test Items Test Method Test Results Test requirements Verdict 

 

 
Creep behaviour 

EN 15534-4:2014 

Section 4.5.3 

EN 15534-1:2014 

Section 7.4.1 

Span: 420 mm Known span in use  

 
Pass 

Mean ΔS: 3.35 mm Mean ΔS ≤ 10 mm 

Max. ΔS: 5.25 mm Max. ΔS ≤ 13 mm 

Mean ΔSr: 3.46 mm Mean ΔSr ≤ 5 mm 
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Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

 

 

Test Items Test Method Test Results Test requirements Verdict 

  Original Bending 50.3 MPa   

  Strength:     

 
Moisture resistance 

under cyclic test 

conditions 

 
EN 15534-4:2014 

Section 4.5.5 

EN 15534-1:2014 

Section 8.3.2 

After exposure,    
Decrease of bending 

strength, 

Mean≤20 % 

Max.≤30 % 

 

 
Pass 

Mean Bending 

Strength: 

42.3 MPa 

Decrease: 16 % 

Min Bending 

Strength: 

40.0 MPa 

Decrease: 20 % 

 
Note: 

1. The test span was 420 mm offered by applicant. 
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Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

 

 

Test Items Test Method Test Results Test requirements Verdict 

 
 
 
 

 
Swelling and water 

absorption 

(28 days immersion) 

 
 
 
 

 
EN 15534-4:2014 

Section 4.5.5 

EN 15534-1:2014 

Section 8.3.1 

Mean Swelling:  Means swelling:  
 
 
 
 

 
Pass 

1.35 % in thickness ≤ 4 % in thickness 

0.18 % in width ≤ 0,8 % in width 

0.08 % in length ≤ 0,4 % in length 

Max. Swelling:   Max. swelling: 

1.53 % in thickness ≤ 5 % in thickness 

0.19 % in width ≤ 1,2 % in width 

0.13 % in length ≤ 0,6 % in length 

Water absorption:  Water absorption: 

Mean: 1.54 % Mean≤7 % 

Max.: 1.60 % Max.≤9 % 

Original Issue Date: 2024-05-07 
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Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

 

 

Test Items Test Method Test Results Test requirements Verdict 

 

 
Boiling Test 

EN 15534-4:2014 

Section 4.5.5 

EN 15534-1:2014 

Section 8.3.3 

Water absorption in weight: 
Water absorption in 

weight: 

 

 
Pass 

Mean: 0.73 % Mean ≤ 7% 

Max.: 0.77 % Max. ≤ 9% 
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Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

 

 

Test Items Test Method Test Results 

 

 
Heat reversion 

EN 15534-4:2014 

Section 4.5.7 

EN 15534-1:2014 

Section 9.3 

EN 479:2018 

Test condition: 100°C, 6h  

Mean: -0.16 % 

Original Issue Date: 2024-05-07 
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Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

 

 

Test Items Test Method Test Results 

 

 
Heat build-up 

EN 15534-4:2014 

Section 4.5.7 

EN 15534-1:2014 

Section 9.4 

Set temperature rise for use in horizontal position: 50 °C 

Actual temperature rise for black control specimen: 51.0 °C 

Temperature of test specimen: 45.2 °C 

Predicted heat build-up ΔT: -5.8 °C 

Original Issue Date: 2024-05-07 
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Test Items, Method and Results: 

EN 15534-4:2014 Composites made from cellulose-based materials and thermoplastics (usually called wood-polymer 

composites (WPC) or natural fibre composites (NFC)) Part 4: Specifications for decking profiles and tiles 

Indenter: a hardened steel spherical body with diameter of 10 mm 

Test load: Additional load of 2000N with preload of 20N 

Indentation time: (25 ± 5) s 

Recovery time: at least 24h 

 

Test Items Test Method Test Results 

 
Resistance to 

indentation 

EN 15534-4:2014 

Section 4.5.7 

EN 15534-1:2014 

Section 7.5 

Brinell hardness: 111 MPa 

Rate of elastic recovery: 55 % 

Original Issue Date: 2024-05-07 
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Test Items, Method and Results: 

 
Test Item: Fungi resistance test 

Test item: ISO 16869:2008 Plastics - Assessment of the effectiveness of fungistatic compounds in plastics 

formulations 

Test organisms: 

Aspergillus niger ATCC 6275, Chaetomium globosum ATCC 6205, Paecilomyces variotii CBS 628.66, 

Penicillium funiculosum ATCC 9644, Trichoderma longibrachiatum ATCC 13631 

Test condition: 21 days, Humidity > 90%RH, Temperature: 24℃ 

Rating evaluation: 

 
 
 
 
 
 
 
 

 
Test result: 

Evaluation Observed growth on specimens 

Rating 0 No growth 

Note: Test item was subcontracted on accreditation by CNAS L0823. 

Test Photos: 
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Rating Growth Interpretation 

0 No growth The material is resistant to fungal attack 

1 
Initial growth (compared with the 

rest of the agar surface) 

The material is partially protected against fungal attack 

or generally not susceptible to such attack 

2 Obvious growth and sporulation The material is susceptible to fungal attack 
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Appendix A: Sample Received Photo 

 

Front view Back view 

 

Section view 

 
Revision: 

NO. Date Changes 

240307027SHF-011 2024-05-07 First issue 
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